MAXIMUM

36" (93 cm) Wide Tall Cabinet
with Stainless Steel Doors

Model no. 068-1810-6

IMPORTANT INSTRUCTION
Please read this manual carefully before MANUAL
assembling and using this product, and Due to continuing improvements,

the actual product may differ slightly

save it for reference. from the product described herein.




model no. 068-1810-6 | contact us 1-888-670-6682

TABLE OF CONTENTS

SAFETY 3
EXPLODED VIEW / PARTS LIST 4
ASSEMBLY INSTRUCTIONS 5
COORDINATING PRODUCTS 12
MAINTENANCE 12
WARRANTY 13

TABLE OF CONTENTS

NOTE

If any parts are missing or damaged, or if you have any
questions, please call our toll-free helpline at: 1-888-670-6682.
Have the product number, cash register receipt and the

date of purchase available when you call. DO NOT SHIP

YOUR PRODUCT BACK TO THE STORE UNLESS WE SEND
YOU WRITTEN INSTRUCTIONS FOR RETURN.

SAVE THESE INSTRUCTIONS

This manual contains important safety and
operating instructions. Read all instructions and
follow them carefully with use of this product.




MAXIMUM®

SAFETY

To reduce the risk of serious injury, read and follow the safety instructions below before
assembling and using this product.

® This product is intended for indoor use only.
® This product is not designed for commercial nor industrial usage.

® Keep the product on level surfaces. The product could become unstable and it may
tip over if stored or moved on an uneven surface, which may cause personal injury,
death or product damage.

® Any assembly or maintenance of the cabinet must be carried out by adults only.

® Use at least two people to move, assemble or install this cabinet. Failure to do so
can result in personal injury or product damage.

Check all nuts and bolts periodically for tightness. When required, tighten them.
Close and lock the doors before moving this cabinet.

® DO NOT alter this product in any manner. For example, do not weld external bar
locks or attach electrical equipment. This may cause product damage or personal
injury.

® DO NOT exceed the following weight limits for this product.
-Maximum load: 672 |Ib (305 kg)
-Maximum load for each shelf: 150 Ib (68 kg)
-Maximum load for bottom panel: 200 Ib (91 kg)

-Maximum load for each door: 11 Ib (5 kg)

A WARNING

Children have died from
furniture tipover. To reduce the
risk of furniture tipover:
-ALWAYS install anti-tip device
provided.

-NEVER put a TV on this product.
-NEVER allow children to stand,
climb or hang on drawers, doors, or
shelves.

-NEVER open more than one
drawer at a time.

-Place heaviest items in the lowest

drawers.
This is a permanent /label.

Do not remove!

instruction manual and all of the labels affixed to the product.

f o Before assembling and using this product, carefully read this
Failure to follow all warnings and instructions may result in

product damage or personal injury.
e Save all warnings and instructions for future reference.

3

D=
-
1]
LL
g
7))




4 model no. 068-1810-6 | contact us 1-888-670-6682
EXPLODED VIEW / PARTS LIST
- mmm malmm
(] Safety strap 314230 1 Bottom panel 124218
| 2 Safety bracket 212591 1 12 M4 x 16 cross-head 320362 8
(7)) M6 x 40 hex pan head screw
- 3 tapping bolt 320328 2 13  Shelf 245770 3
E C;ombi_nation of 14 Shelf bracket 243311 12
a g gggz ;S)Ig:e?:d 1245488 B 15 Left door 124205 1
D 16 Magnet 312033 2
5 Grommet 314295 1
17 Door stopper 124219

; 6 Lock (001-010) 304075 1 . .
w . Combination of
— 7 Right door 124222 T 18 left side and 124547 1
b 8 Adjustable foot 313066 4 back panels
n 9 M6 x 16 hex socket 320327 49 19 Top panel 124217 1
w head screw « 20 Hex wrench 317035 1
ﬂ 10 Key (001-010) 304196 2
o * NOTE: Extra M6 x 16 hex socket
E.I 9 M e V @ @f @ % @ / head screw(s) is (are) provided.
(1]

P

AN

60 66

OO0 &
el

y
OO0 O (1) l@@@

i

NOTE
@ Replacement keys may be ordered. Call our toll-free number.

The code which appears on the lock will be required.
Give information for spare parts: part number and quantity
required.




MAXMIMUM® 5

ASSEMBLY INSTRUCTIONS
TOOLS REQUIRED FOR ASSEMBLY
* Hex wrench (20)

e Power drill (not included) ‘£
¢ Measuring tape (not included) o
NOTE: Assemble on a flat surface. A piece of WARNING: Please wear |:
cardboard is recommended to keep the product gloves during the whole O
from being scratched during assembly. assembly process. :
(24
STEP 1INSTALL THE ADJUSTABLE FEET =
Install the adjustable feet (8) to the bottom panel (11). Make sure side A of the adjustable (7))
feet are facing outside of the cabinet. Tighten securely with sixteen M6 x 16 hex socket Z
head screws (9). ;
Front -I
e =
View from under I.I.I
the cabinet U)
<

Back

STEP 2 TURN THE LEFT BACK PANEL OUT

e Take out the left door set (15 and 18)
with MAXIMUM® logo as shown in
illustration 1.

e Open the left door (15)
and turn the left back
panel (18) out as
shown in illustrations
2 and 3.

e Close the left @ @

door (15) back
as shown in
illustration 4.



o

| ASSEMBLY INSTRUCTIONS

model no. 068-1810-6 | contact us 1-888-670-6682

STEP 3 TURN THE RIGHT BACK PANEL OUT
« Take out the right door set (4 and 7) with the lock as shown in illustration 1.

¢ Open the right door (7) and turn the right back panel (4) out as shown in
illustrations 2 and 3.

« Close the right door (7) bck as shown in illustration 4.

STEP 4 CONNECT THE BACK PANELS

With holding up both back panels (4 and 18) and make them horizontal. Attach them with
two M6 x 16 hex socket head screws (9) at top and bottom. Tighten screws only by hand.




MAXIMUM®

STEP 5 CONNECT THE BOTTOM PANEL AND SIDE PANELS

e Attach the bottom panel (11) to the left side panel (18) with four M6 x 16 hex socket head
screws (9) as shown in illustration 1. Tighten screws only by hand.

e Flip the bottom panel (11) and left side panel (18) by 90° as shown in illustration 2.

e Flip up the right door set (4 and 7). Connect the right side panel (4) and bottom
panel (11) with four M6 x 16 hex socket head screws (9) as shown in illustration 3.
Tighten screws only by hand.

| N

| ASSEMBLY INSTRUCTIONS



(o)

| ASSEMBLY INSTRUCTIONS

model no. 068-1810-6 | contact us 1-888-670-6682

STEP 6 ATTACH THE TOP PANEL

e Attach the top panel (19) to the side panels (4 and 18) with eight M6 x 16 hex socket head
screws (9). Tighten screws only by hand.

STEP 7 FIX THE BACK PANELS
e Stand up the cabinet.

e At the cabinet back, fix the back panels (4 and 18) with fourteen M6 x 16 hex socket
head screws (9). Tighten screws only by hand.




MAXIMUM®

STEP 8 FIX THE HINGES

e Fully open the left door (15) 180° and make sure all hinges are fully extended.

e Push the door inward horizontally to make sure two flaps of each hinge are overlapped.
Secure them with three M4 x 16 cross-head pan head screws (12), one for each hinge.

e Repeat the same procedure to fix the hinges on the right door (7).

e Fix the back panels with one M6 x 16 hex socket head screws (9) at the middile.
e Release the rubber bumpers from the bottom of the doors.

Release the rubber bumpers
from the bottom of the doors

STEP 9 INSTALL THE DOOR STOPPER

e Insert the short side of the door stopper (17) onto the bottom edge of the front top
beam. Tighten securely with two M4 x 16 cross-head pan head screws (12).

| ©

| ASSEMBLY INSTRUCTIONS



-

| ASSEMBLY INSTRUCTIONS

0

model no. 068-1810-6

| contact us 1-888-670-6682

STEP 10 ADJUSTING THE CABINET AND TIGHTENING THE SCREWS

« Close the doors to see if they can touch the magnets completely

and are flush with each other. If not, adjust the cabinet’s top and b \3
side panels to make sure the shape of the cabinet is square and o
flush (diagonal line aa=bb).
« When the doors catch the magnets completely and are flush,
tighten all the screws you previously tightened by hand.
Tighten all screws you a b

previously tightened by hand

View from inside
of cabinet

WARNING: The M6 x 40 hex tapping bolts (3) )
should be drilled into the wall studs. View from
cabinet top

WARNING: The safety bracket’s bottom
M6 x 40 hex tapping bolt (3) should be
70 3/8" (179 cm) from the floor.

A

e Find a flat floor where the ™
cabinet will be placed. | >~ o
Install the safety bracket (2) | Wall
to the wall with two M6 x 40 |
hex tapping bolts (3).

e Move the cabinet
against the wall. Adjust
the feet (8) so that the
tall cabinet will be level.

70 3/8"
(179 cm)

Fasten the tall cabinet
by using the safety
strap (1) to tie the tall
cabinet and safety
bracket (2) together.
Tighten securely.

Floor




11

STEP 12 INSTALL THE SHELVES

e Insert twelve shelf brackets (14) into the slots on the side panels at the desired height.
Make sure the four brackets (14) for each shelf (13) are at the same height.

e Place the shelves (13) over the shelf brackets (14), and push them down onto the shelf
brackets (14).

e Make sure the shelves (13) are properly and safely locked by the upright hooks of the
shelf brackets (14).

Slots on the

inner front Slots on the inner back

side of side panel

| ASSEMBLY INSTRUCTIONS

Shelf locked
by shelf bracket
after installation

STEP 13 INSTALL THE GROMMET

e Insert the short side of the hex wrench (20) by
half into your desired cord access holes, and
pry the knock-out towards your side. @

e Take away the knock-out carefully and
install the grommet (5).

After installation



el

2

il
O
r4
g
4
1]
=
£
g
=
N
(7))
=
O
-
(a]
o
[+ 4
o
Y
Z
=
g
Z
(o]
x
o
O
O

model no. 068-1810-6 | contact us 1-888-670-6682

COORDINATING PRODUCTS

This product coordinates well with the units below to offer our best storage solutions.
They can be combined into various combinations to meet different storage requirements.

—_—

\
48" (122 cm) 36" (93 cm) 28" (71.3 cm) Wall Cabinet
Wide Tall Cabinet Wide Tall Cabinet with Stainless Steel Doors
with Stainless Steel Doors with Stainless Steel Doors 068-1807-6
068-1811-4 068-1810-6

28" (71.3 cm)

28 x 24" (71.3 x 60.8 cm)
4-Drawer Pre-Assembled 2-Door Base Cabinet Pegboard
Base Cabinet with Stainless with Stainless Steel Doors 068-1827-8
Steel Fronts and Castors and Castors
068-1809-2 068-1808-4
MAINTENANCE

® periodically clean the surfaces with a soft cloth and water.

® Grease and oil can be removed with most standard cleaning fluids. For safety, use a
nonflammable cleaning fluid.



__ maumum [ K

LIMITED WARRANTY

This product is guaranteed for five (5) years from the date of original retail purchase
against defects in materials and workmanship.

Subject to the conditions and limitations described below, this product, if returned
to us with a proof of purchase within the stated warranty period and if covered
under this warranty, will be repaired or replaced (with the same model, or one of
equal value or specification), at our option. We will bear the cost of any repair or
replacement and any costs of labour relating thereto.

This warranty is subject to the following conditions and limitations:
a) A sales receipt that indicates the date of purchase must be provided;

b) This warranty will not apply to any product or part thereof which is worn or
broken or which has become inoperative due to abuse, misuse, accidental
damage, neglect or lack of proper installation, operation or maintenance (as
outlined in the applicable owner’'s manual or operating instructions) or which
is being used for industrial, professional, commercial or rental purposes;

c) This warranty will not apply to normal wear and tear or to expendable parts or
accessories that may be supplied with the product which are expected to
become inoperative or unusable after a reasonable period of use;

d) This warranty will not apply to routine maintenance and consumable items such
as, but not limited to, fuel, lubricants, vacuum bags, blades, belts, sandpaper,
bits, fluids, tune-ups or adjustments;

e) This warranty will not apply if damage is caused by repairs made or attempted
by others (i.e., persons not authorized by the manufacturer);

Se
-
4
g
24
<
3

f) This warranty will not apply to any product that was sold as a reconditioned or
refurbished product (unless otherwise specified in writing);

9) This warranty will not apply to any product or part thereof if any part from
another manufacturer is installed therein or any repairs or alterations have been
made or attempted by unauthorized persons;

h) This warranty will not apply to normal deterioration of the exterior finish, such
as, but not limited to, scratches, dents, paint chips, or to any corrosion or
discolouring by heat, abrasive and chemical cleaners; and

i) This warranty will not apply to component parts sold by and identified as the
product of another company, which shall be covered under the product
manufacturer’'s warranty, if any.

Additional Limitations

This warranty applies only to the original purchaser and may not be transferred.
Neither the retailer nor the manufacturer shall be liable for any other expense, loss
or damage, including, without limitation, any indirect, incidental, consequential or
exemplary damages arising in connection with the sale, use or inability to use this
product.

Notice to Consumer

This warranty gives you specific legal rights, and you may have other rights, which
may vary from province to province. The provisions contained in this warranty are
not intended to limit, modify, take away from, disclaim or exclude any statutory
warranties set forth in any applicable provincial or federal legislation.

Imported by MAXIMUM Canada Toronto, Canada M4S 2B8



MAXIMUM

Armoire haute et large
avec portes en acier inoxydable
36 po (93 cm)

N° de modéle : 068-1810-6

IMPORTANT GUIDE
Veuillez lire attentivement ce guide d'utilisation D'UTILISATION
avant d’'assembler et d'utiliser cet article et le En raison des améliorations constantes,

le produit réel peut différer Iégérement

conserver aux fins de consultation ultérieure. du produit décrit dans ce guide.




N2 de modeéle : 068-1810-6 | Communiquez avec nous au 1 888 670-6682

TABLE DES MATIERES

SECURITE 3
VUE ECLATEE / LISTE DE PIECES 4
INSTRUCTIONS D'ASSEMBLAGE 5
ARTICLES COORDONNES 12
ENTRETIEN 12
GARANTIE 13

TABLE DES MATIERES

REMARQUE

Si des piéces sont manquantes ou endommagées, ou si

vous avez des questions, veuillez communiquer avec notre
service d'assistance téléphonique sans frais au 1 888 670-6682.
Ayez en main le numéro de modeéle, le recu de caisse et la date
d'achat lorsque vous appelez. NE RETOURNEZ PAS L'ARTICLE
AU MAGASIN A MOINS QUE NOUS VOUS ENVOYIONS DES
INSTRUCTIONS ECRITES POUR LE RETOUR.

CONSERVEZ CES CONSIGNES

Ce guide contient des consignes de sécurité et
d'utilisation importantes. Lisez toutes les consignes
attentivement et respectez-les lorsque vous utilisez
cet article.




MAXMBMUM™ 3

SECURITE

Veuillez lire les consignes de sécurité suivantes avant d’assembler et d'utiliser cet article
afin de réduire le risque de blessures graves.

Cet article doit uniquement étre utilisé a l'intérieur.

Cet article n'est pas cong¢u pour un usage commercial ou industriel.

® Placez l'article sur une surface plane. L'article peut devenir instable et se renverser s'il
est rangé ou déplacé sur une surface inégale, ce qui peut entrainer des blessures
graves ou mortelles, ou des dommages matériels.

L'assemblage et I'entretien de ce produit ne doivent étre effectués que par des adultes.

Il faut I'assistance d'au moins deux personnes pour déplacer, assembler ou installer
cette armoire. Le non-respect de cette directive pourrait entrainer des blessures ou des
dommages matériels.

Assurez-vous périodiquement que tous les écrous et boulons sont bien serrés. Au
besoin, serrez-les.
® Fermez et verrouillez les portes avant de déplacer cette armoire.

NE MODIFIEZ PAS ce produit de quelque maniére que ce soit. Par exemple, ne soudez
pas des moraillons externes ou n'attachez pas un équipement électrique a cet article.
Ceci peut causer des dommages matériels ou des blessures.

® NE DEPASSEZ PAS les limites de poids suivantes pour cet article.
-Charge maximale : 672 Ib (305 kg)
-Charge maximale pour chaque tablette : 150 Ib (68 kg)
-Charge maximale pour panneau inférieur : 200 Ib (91 kg)
-Charge maximale pour chaque porte : 11 Ib (5 kg)

A AVERTISSEMENT

Des enfants sont morts due au renversement
de meuble. Afin de réduire le risque de
renversement du meuble:

-Installez TOUJOURS le dispositif anti-renversement
fourni.

-Ne placez JAMAIS un téléviseur sur ce produit.

-Ne laissez JAMAIS les enfants se tenir debout sur le
meuble ni grimper ou suspendre des tiroirs, portes
ou tablettes.

-N'ouvrez JAMAIS plus d'un tiroir a la fois.

-Placez les articles les plus lourds dans les tiroirs les
plus bas.

A

W
E
[+ 4
=
O
W
7]

»

Cette étiquette est affixée de facon permanente.
Ne pas enlever!

guide d'utilisation et toutes les étiquettes apposées sur le produit.

f ® Avant d'assembler et d'utiliser ce produit, lisez attentivement ce
Le non-respect des avertissements et consignes peut entrainer des

dommages matériels ou des blessures.

o Conservez tous les avertissements et consignes pour consultation
ultérieure.




N2 de modeéle : 068-1810-6 | Communiquez avec nous au 1 888 670-6682
VUE ECLATEE / LISTE DES PIECES

@Eﬂ EE!EE

H

(2]

[1T] Sangle de sécurité 314230 1 Panneau inférieur 124218 1
O 2 Dispositif de sécurité 212591 1 Vis cruciforme M4 x 16
Ll A 12 a téte cylindrique 320362 8
— Boulon a téte ,

o 3 hexagonale M6 X 40 320328 2 3 I?rog;bee 45770 3

ablette

(2] Combinaison des

[TT] 4 panneaux latéraux et 124548 1 14 Taquet 24331 12
n dorsaux droits 15 Porte de gauche 124205

[1T] 5 Fil 314295 1 16 Aimant 312033 2
Iu-, 6 Serrure (001-010) 304075 1 17 Butée de porte 124219

: 7 Porte de droite 124222 1 Combinaison des

. . 18 panneaux latéraux et 124547 1
~ 8 Pied réglable 313066 4 dorsaux gauches
Vis a téte hexagonale
H“ ° M6 x 16* 320327 49 19 Panneau supérieur 124217 1
= 10 Clé (001-010) 304196 2 20 Clé hexagonale 317035 1
j * REMARQUE : Une ou plusieurs vis
O 9 M e o @y @% @ / 3 six pans creux M6 x 16
supplementaires sont rournies.

I.Il 1é tai tf i

m ‘\\4411,

- <8

AN

60 66

OO0 &
el

y
OO0 O (1) l@@@

i

REMARQUE
@ Des clés de rechange peuvent étre commandées. Appelez notre

numéro sans frais.Ayez en main le code qui apparait sur le verrou.
P Donnez les renseighements suivants lors de la commande des
pieces de rechange : numéro de la piece et la quantité nécessaire.




MAXMBMUM™ 5

INSTRUCTIONS D'ASSEMBLAGE
OUTILS REQUIS POUR L'ASSEMBLAGE

¢ Clé hexagonale (20)
* Perceuse-visseuse électrique (non comprise)
* Ruban a mesurer (non comprise)

REMARQUE : Assemblez I'article sur une AVERTISSEMENT : Portez

surface plane. Un morceau de carton est des gants pendant tout le

recommandé pour éviter que l'article ne soit processus d'assemblage.
rayé pendant I'assemblage.

ETAPE 1INSTALLER LES PIEDS DE NIVELLEMENT

Installez les pieds de nivellement (8) sur le panneau inférieur (11). Assurez-vous que le
coté A des pieds réglables est orienté vers I'extérieur de I'armoire. Fixez-les fermement
au moyen des seize vis a téte hexagonale
M6 x 16 (9).

Avant

Vue de dessous
I'armoire

L
L)
g
-l
[11]
3
M)
7]
7))
<
(a]
(7))
4
O
-
O
-
44
=
(7))
Z

Arriére

ETAPE 2 REASSEMBLER LE PANNEAU ARRIERE GAUCHE

e Sortez I'ensemble de porte de gauche
(15 et 18) avec le logo MAXIMUM™
comme indiqué dans l'illustration 1.

e Quvrez la porte de gauche (15)
et tournez le panneau arriére
gauche (18) comme le montrent
les illustrations 2 et 3.

e Fermez la porte de gauche
(15) arriere comme le montre
I'illustration 4.



| OY

| INSTRUCTIONS D'ASSEMBLAGE

N2 de modeéle : 068-1810-6 | Communiquez avec nous au 1 888 670-6682

ETAPE 3 REASSEMBLER LE PANNEAU ARRIERE DROIT

« Sortez I'ensemble de porte de droite (4 et 7) avec la serrure comme le montre
l'illustration 1.

« Ouvrez la porte de droite (7) et tournez le panneau arriére droit (4) comme le
montrent les illustrations 2 et 3.

« Fermez la porte de droite (7) arriere comme le montre l'illustration 4.

ETAPE 4 CONNECTER LES PANNEAUX ARRIERE

En tenant les deux panneaux arriére (4 et 18) et en les rendant horizontaux, fixez-les
au moyen de deux vis de téte a six pans creux M6 x 16 (9) en haut et en bas.
Serrez les vis seulement a la main.




ETAPE 5 CONNECTER LES PANNEAUX INFERIEUR ET LATERAL

e Fixez le panneau inférieur (11) au panneau latéral gauche (18) a I'aide de quatre vis
de téte hexagonale M6 x 16 (9) comme le montre l'illustration 1.
Serrez les vis seulement a la main.

e Retournez le panneau inférieur (11) et le panneau latéral gauche (18) de 90°,
comme le montre l'illustration 2.

e Retournez le bon ensemble de porte (4 et 7). Raccordez le panneau latéral droit
(4) et le panneau inférieur (11) a I'aide de quatre vis a téte hexagonale M6 x 16 (9),
comme le montre l'illustration 3. Serrez les vis seulement a la main.

|

| INSTRUCTIONS D'ASSEMBLAGE



| 00

| INSTRUCTIONS D'ASSEMBLAGE

N2 de modeéle : 068-1810-6 | Communiquez avec nous au 1 888 670-6682

ETAPE 6 FIXER LE PANNEAU SUPERIEUR

e Fixez le panneau supérieur (19) aux panneaux latéraux (4 et 18) au moyen de huit
vis a téte hexagonale M6 x 16 (9). Serrez les vis seulement a la main.

ETAPE 7 FIXER LES PANNEAUX ARRIERE

e Redressez I'armoire.

e A I'arriere de I'armoire, fixez les panneaux arriére (4 et 18) au moyen de quatorze
vis a téte hexagonale M6 x 16 (9). Serrez les vis seulement a la main.




ETAPE 8 FIXER LES CHARNIERES

e Ouvrez complétement la porte de gauche (15) a 180° et assurez-vous que toutes les
charniéres sont complétement étendues.

e Poussez la porte vers l'intérieur horizontalement pour vous assurer que deux volets
de chaque charniére se chevauchent. Fixez-les avec trois vis a téte cylindrique
M4 x 16 (12), une pour chaque charniére.

e Répétez la méme procédure pour fixer les charniéres a la porte de droite (7).

e Fixez les panneaux arriére au moyen d'une vis a six pans creux M6 x 16 (9) au milieu.

e Libérez les butées en caoutchouc au bas des portes.

Libérez les butées en caoutchouc
au bas des portes

ETAPE 9 INSTALLER LA BUTEE DE PORTE

e Insérez le coté court de la butée de porte (17) sur le bord inférieur de la traverse

supérieure avant. Serrez-la solidement au moyen de deux vis a six pans creux M4 x 16 (12).

| ©

| INSTRUCTIONS D'ASSEMBLAGE



| INSTRUCTIONS D'ASSEMBLAGE

ETAPE 10 AJUSTEMENT DE L'ARMOIRE ET SERRAGE DES VIS

« Fermez les portes pour voir si elles peuvent toucher complétement

les aimants et sont affleurantes les unes avec les autres. Sinon, b a
ajustez les panneaux supérieurs et latéraux de I'armoire pour - I
vous assurer que la forme de I'armoire est carrée et affleurante
(ligne diagonale aa = bb).
« Lorsque les portes adhérent complétement aux aimants et
sont affleurantes, serrez toutes les vis que vous avez
précédemment serrées a la main.
®
Serrez toutes les vis que vous a b

avez précédemment serrées a la main

ETAPE 11 FIXER L'ARMOIRE AU MUR

AVERTISSEMENT: Les boulons a téte
hexagonale M6 x 40 (3) doivent étre percés dans
les montants muraux.

Vue depuis l'intérieur
de I'armoire

/
/
%
A

AVERTISSEMENT: Le boulon a téte Vue du haut [ > o

hexagonale M6 x 40 du support de sécurité (3) de I'armoire !
doit &tre fixé 470 3/8 po (179 cm) du sol. !

e Trouvez un sol plat ou I'armoire
sera placée. Installez la fixation
de sécurité (2) sur le mur au
moyen de deux vis
autotaraudeuses a téte
cylindrique M6 x 40 (3).

e Déplacez I'armoire contre le
mur. Ajustez les pieds (8) de
sorte que I'armoire haute soit

|

de niveau !
. 70 3/8 po |

I

|

(179 cm)

e Fixez I'armoire haute en utilisant
la sangle de sécurité (1) pour
attacher ensemble I'armoire haute
et la fixation de sécurité. Serrez
fermement.

Sol




ETAPE 12 INSTALLER LES TABLETTES

e Insérez douze supports a tablette (14) dans les fentes des panneaux latéraux a la
hauteur désirée. Assurez-vous que les quatre taquets (14) pour chaque tablette (13)
sont a la méme hauteur.

e Placez les tablettes (13) sur les supports a tablette (14) et poussez-les vers le bas
pour les enclencher aux supports a tablette (14).

e Assurez-vous que les tablettes (13) sont verrouillées correctement et en toute
sécurité par les crochets droits des supports a tablette (14).

Fentes a I'avant du
panneau latéral

T
interne Fentes a I'arriére du

panneau latéral
S interne

Tablette verrouillée
par taquets apres

| INSTRUCTIONS D'ASSEMBLAGE

I'installation
]
ETAPE 13 INSTALLER LE PASSE-FIL
e Insérez le coté court de la clé hexagonale (20)
de moitié dans le trou d'acceés du fil de votre
choix, et poussez I'opercule vers vous. Ba
e Enlevez soigneusement lI'opercule et
installez le passe-fil (5).
1 2
3 4

Apreés l'installation



N2 de modeéle : 068-1810-6 | Communiquez avec nous au 1 888 670-6682

ARTICLES COORDONNES
7)) Cet article se coordonne bien avec les modules ci-dessous pour offrir la meilleure solution
de rangement. lIs peuvent étre combinés en diverses combinaisons pour répondre aux
w
différentes exigences de rangement.
(a]
<
[11]
|
-
w
(2 4
-
y 4
(1]
~N
(4]
1T}
4
Z —
o N
Q <
(2 4 =
(8 e
m n\\\= g\\\n e
- Armoire haute et large Armoire haute et large Armoire murale
0 de 48 po (122 cm) avec de 36 po (93 cm) avec de 28 po (71,3 cm) avec
— portes en acier inoxydable portes en acier inoxydable portes en acier inoxydable
E 068-1811-4 068-1810-6 068-1807-6

Armoire basse pré-assemblée Armoire basse a 2 portes Panneau perforé

a 4 tiroirs de 28 po (71,3 cm) de 28 po (71,3 cm) avec de 28 x 24 po
avec fagades en acier portes en acier inoxydable (71,3 x 60,8 cm)
inoxydable et roulettes et roulettes 068-1827-8
068-1809-2 068-1808-4
ENTRETIEN

® Nettoyez périodiquement les surfaces avec un chiffon doux et de I'eau.

® La graisse et I'huile peuvent étre enlevées a l'aide de liquides de nettoyage standards.
Pour des raisons de sécurité, utilisez un liquide de nettoyage non inflammable.



GARANTIE LIMITEE

Le présent produit est garanti sur une période de 5 ans a compter de la date de I'achat
au détail original contre les vices de matériaux et de fabrication.

Sous réserve des conditions et restrictions énoncées ci-dessous, le présent article sera
réparé ou remplacé (par un article du méme modeéle ou par un article ayant une valeur
égale ou des caractéristiques identiques), a notre discrétion, pourvu qu’il nous soit
retourné avec une preuve d'achat a l'intérieur de la période de garantie prescrite et
qu'il soit couvert par la présente garantie. Nous assumerons les frais liés a la réparation
ou au remplacement ainsi que le co(it de la main-d'ceuvre connexe.

La présente garantie est assujettie aux conditions et restrictions suivantes :

a) un rec¢u de caisse attestant la date d'achat doit étre fourni;

b) la présente garantie ne s’'appliquera pas a un article ou a ses piéces qui sont usés
ou brisés, qui est devenu hors d'usage en raison d'un emploi abusif ou inapproprié,
d'un dommage accidentel, d'une négligence ou d'une installation, d'une utilisation
ou d'un entretien inapproprié (selon la description figurant dans le guide
d'utilisation ou le mode d’emploi applicable) ou qui est utilisé a des fins
industrielles, professionnelles, commerciales ou locatives;

c) la présente garantie ne s'applique pas a lI'usure normale ou aux piéces ou
accessoires non réutilisables qui sont fournis avec le produit et qui deviendront
vraisemblablement inutilisables ou hors d'usage aprés une période d'utilisation
raisonnable;

d) la présente garantie ne s'applique pas a I'entretien régulier et aux articles de
consommation comme le carburant, les lubrifiants, les sacs d'aspirateur, les lames,
les courroies, le papier abrasif, les embouts, les mises au point ou les réglages;

e) la présente garantie ne s'appliquera pas lorsque les dommages sont causés par
des réparations ou des tentatives de réparation faites par des tiers (c'est a dire
des personnes non autorisées par le fabricant);

f) la présente garantie ne s'applique a aucun article qui a été vendu a titre d'article
remis en état ou remis a neuf (sauf indication contraire par écrit);

9) la présente garantie ne s'appliquera pas a un produit ou a ses piéces lorsqu’une
piece d'un autre fabricant est installée dans celui-ci ou que des réparations ou
modifications ou tentatives de réparation ou de modification ont été faites par
des personnes non autorisées;

h) la présente garantie ne s’'appliquera pas a la détérioration normale du fini extérieur,
notamment les éraflures, les bosses et les éclats de peinture, ou a la corrosion ou
a la décoloration causée par la chaleur, les produits abrasifs et les nettoyants
chimiques et abrasifs;

i) la présente garantie ne s'appliquera pas aux piéces vendues par une autre
entreprise et décrites comme telles, lesquelles pieces sont couvertes par la garantie
du fabricant s'y rapportant, le cas échéant.

Restrictions supplémentaires

La présente garantie s'applique uniqguement a I'acheteur original et ne peut étre transférée.
Ni le détaillant ni le fabricant ne sont responsables des autres frais, pertes ou dommages,

y compris les dommages indirects, accessoires ou exemplaires liés a la vente ou a
I'utilisation du présent article ou a I'impossibilité de I'utiliser.

Avis au consommateur

La présente garantie vous accorde des droits spécifiques, mais vous pourriez disposer
d'autres droits, qui peuvent différer d'une province a l'autre. Les dispositions qui figurent
dans la présente garantie ne visent pas a limiter, a modifier, a réduire ou a exclure toute
garantie légale présentée dans les lois provinciales ou fédérales applicables.

Importé par MAXIMUM Canada Toronto, Canada M4S 2B8

o
=
r4
g
x
g
O




	Manual_068-1810_MAXIMUM 36in. Wide Tall Cabinet with SS Doors_EN_248021
	1: 封面
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13

	Manual_068-1810_MAXIMUM 36in. Wide Tall Cabinet with SS Doors_FR_248021
	1: 封面
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13


